


INTERNATIONAL CONFERENCE 

 

 

 

 

 

SLUDGE MANAGEMENT 2016 
Conference Proceedings 

 

 

16 – 17 MAY 2016 

 

 

Palace of Parliament – Bucharest 

Romania 

 
 
 
 
 

ARA Publishing 

I 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Descrierea CIP a Bibliotecii Naţionale a României 
SLUDGE MANAGEMENT. Conference (2016 ; Bucureşti) 
    Sludge management 2016 : conference proceeding, Bucureşti / coord.: 
Felix Stroe, Ioan Bica, Ileana Doina Vasilescu. - Bucureşti : Editura ARA, 
2016 
    Index 
    ISBN 978-606-93752-9-7 

I. Stroe, Felix (coord.) 
II. Bica, Ioan (coord.) 
III. Vasilescu, Ileana Doina (coord.) 

556(063) 
 

 
 
 
 
 

 
 
 
 

 
 
 
 
 
The responsibility for the views, contents and bibliography of works belongs to the authors used in volume. 
[...]

Figure 4. Process diagram of PyrofluidTM Process [8] 
 
 
Option analysis 
In order to demonstrate the efficiency of the innovative sludge treatment processes, an option 
analysis has been developed for a 850.000 p.e. wastewater treatment plant. The following scenarios 
have been analysed: 

12 
 

 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 

• Mesophilic Anaerobic Digestion (MAD) + Combined Heat Power (CHP) Unit; 
• MAD + CHP + Exelys + BioCon + Energy Exchange System (BEES); 
• MAD + CHP + Exelys + BioCon + Energy Exchange System (BEES) + Energy Recovery 

System (ERS). 
 
The following unit prices have been used: 

• N-gas: 4,5 cents €/KWh; 
• Biogas selling: 5,5 cents €/KWh; 
• EL price selling& buying: 12 cents €/KWh; 
• Waste heat selling (CHP, steam from BERS, BEES): 45 – 15 €/MWh; 
• Sludge disposal: 40 €/t; 
• Fly ash disposal: 80,5 €/t; 
• Bottom ash disposal: 54 €/t; 
• Residuals disposal: 120,8 €/t; 
• Sodium bicarbonate incl. activated carbon: 550 €/t; 
• Polymer for dewatering: 3,5 €/Kg; 
• CW building: 1,6-2 K€/m2; 
• WWTP electricity consumption: 0,46 Wh/l and 150 l/PE/d; 
• Amortization loan: 15y with interest rate=3,5%. 

 
The following figures presents the schemes of each option. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 5. Base Scenario: MAD + CHP 
 

13 
 

 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 6. ExelysTM DLD + BioConTM sludge drying + BEES 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 7. ExelysTM DLD + BioConTM ERS + BEES 
 
Considering a lifetime of 25 years, the base scenario will create a deficit of 15.2 MEuro, while the 
third option will determine a profit of 7.9 MEuro, which determine a financial difference between 
the analysed options of 23.1 Mill Euro. 

14 
 

 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 8. Financial analysis of the relevant options 
 
The main advantages of the proposed option are: 

• Lower sludge production: 19 t/day of inorganic ashes in option 3 versus 173 t/d liquid 
sludge in option 1; 

• Increased energy cogeneration from biogas production: 6.5 MW in option 3 versus 4.7 MW 
in option 1; 

• Increased power net export: 2.4 MW in option 3 versus 1.9 MW in option 1; 
• Increased heat net export: 2.1 MW in option 3 versus 0.1 MW in option 1. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 9. Benefits of the third option 
 

15 
 

 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 
3. ROMANIAN EXPERIENCE 

VWS Romania is a local company created in 1998, which belongs to SADE Group.The company 
is acting on the local market as General Contractor for Design & Built - municipal and industrial 
projects.The expertise of VWS Romania refers to the performant water, wastewater and sludge 
treatment process integrated within ”Design & Built” Projects, along with sewage systems 
integrated projects. This expertise covers a large range of treatment capacities - from small to big 
plants as well as water and sewage networks. 
 
VWS Romania has the benefit of having created a solid competence center on the local water 
projects market, covering all the necessary activities: tendering, engineering, operational 
(purchasing, project execution, testing on/after completion, maintenance and technical assistance 
after completion) as well as all necessary supporting activities (legal, contract management, 
finance, QA). 
 
The Group policy requires the “Design and Built” facilities within its entities’ Projects to be based 
on the concept of sustainable development and environmental protection - this rigor imposes 
performant equipment, advanced solutions of specific treatment as well as accurate control 
philosophy. 
 
Proofs are given by the successful process developed in all our local referenced wastewater 
treatment plants, as presented in the following. 
 
Buzău WWTP 
Take Over • August 2014 

 
Flow rate: • 46,000 m3/day; 
Treatment capacity • 235,000 PE 
Beneficiary/Operator: • Compania de Apă Buzău S.A. 
Objective: • Design & Built Project: rehabilitation and extension of the existing 

wastewater treatment plant for advanced treatment purpose 
(nitrification-denitrification and phosphorous removal.  

Treatment 
description:                 

• Wastewater and sludge treatment lines: 
Wastewater treatment line: pre-treatment (coarse screens, inlet 
pumps, fine screens, longitudinal grit and grease chambers), storm 
water tank, primary settlement, advanced biological treatment, final 
settlement with return and excess sludge pumping, outlet flow 
measurement, discharge to river.  
 
Sludge treatment line: gravity thickening for primary sludge and 
mechanical thickening of biological sludge (by gravity belt 
thickeners), anaerobic stabilization (digestion with biogas 
valorization by cogeneration) and all dewatering and storage 
facilities for sludge: dewatering units by centrifugation / sludge 
conditioning plant - lime treatment. 
Odor treatment: biological odor removal 

16 
 

 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 

Râmnicu Sărat WWTP 
Take Over • November 2014 
Flow rate: • 15,576 m3/day; 
Treatment capacity • 80,000 PE; 
Beneficiary/Operator: • Compania de Apă Buzău S.A. 
Objective: • Design & Built Project: "greenfield" construction of a wastewater 

treatment plant for advanced treatment (nitrification-denitrification 
and phosphorous removal).  

Treatment 
description:                 

• Wastewater and sludge treatment lines: 

Wastewater treatment line: pre-treatment (coarse screens, inlet 
pumps, fine screens, longitudinal grit and grease chambers), storm 
water tank, primary settlement, advanced biological treatment, final 
settlement with return and excess sludge pumping, outlet flow 
measurement, discharge to river.  
 
Sludge treatment line: gravity thickening for primary sludge and 
mechanical thickening of biological sludge (by gravity belt 
thickeners), anaerobic stabilization (digestion with biogas 
valorization by cogeneration), all dewatering and storage facilities 
for sludge: dewatering units by centrifugation / sludge conditioning 
plant - lime treatment. 
 

Odor treatment: biological odor removal 
 
Fălticeni WWTP 
Take Over • August 2015 
Flow rate: • 7,733 m3/day; 
Treatment capacity • 33,151  PE; 
Beneficiary/Operator: • ACET S.A. Suceava 
Objective: • “Design & Built” Project: reconstruction the existing wastewater 

treatment plant for advanced treatment (nitrification- denitrification 
and phosphorous removal).  

Treatment 
description:                 

• Wastewater and sludge treatment lines: 

Wastewater treatment line: pre-treatment (coarse screens, inlet 
pumping station, fine screens, circular grit and grease removal 
tanks), longitudinal primary settlers, biological treatment by activated 
sludge process, final settlement with return and excess sludge 
pumping, outlet flow measurement, discharge to river.  
 
Sludge treatment line: static gravity thickening of primary sludge, 
mechanical sludge thickening of biological sludge by gravity belt 
thickeners, anaerobic stabilization (mesophilic digestion), thermal 
plant, sludge dewatering by plate pressure filters. 

 
 

17 
 

 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 

Luduș WWTP 
Take Over • November 2015 
Flow rate: • 2,853  m3/day; 
Treatment capacity • 23,100 PE; 
Beneficiary/Operator: • AQUASERV S.A. – Târgu Mureș 
Objective: • “Design & Built” Project for the construction of a new wastewater 

treatment plant for advanced treatment (nitrification- denitrification 
and phosphorous removal).  

Treatment 
description:                 

• Wastewater and sludge treatment lines, under SBR technology: 
 
Wastewater treatment line: pre-treatment (coarse screens, pumping 
station, compact unit for fine screening and grit & grease removal 
tanks), equalization tank & pumping station, biological tanks with 
nitrification-denitrification and phosphorous removal (SBR 
technologie), pumping station for treated effluent.  

Sludge treatment line: Excess sludge mechanical thickening (by 
gravity belt thickener), sludge dewatering (by plate pressure filters). 
 

Țăndărei WWTP 
Take Over • November 2014 
Flow rate: • 2,202 m3/day; 
Treatment capacity • 16,941 PE; 
Beneficiary/Operator: • RAJA S.A. Constanța 
Objective: • Design & Built Project: "greenfield" construction of a wastewater 

treatment plant for advanced treatment (nitrification- denitrification 
and phosphorous removal).  

Treatment 
description:                 

•Wastewater and sludge treatment lines: 

Wastewater treatment line: pre-treatment (coarse screens 20mm, 
raw  water / inlet pumping station, compact units for mechanical 
pretreatment, grit & grease removal), influent flow measurement, 
biological wastewater treatment (biological tanks, coaxial with 
secondary settlings), effluent flow measurement, outlet water 
pumping station. 
 
Sludge treatment line: mechanical thickening of biological sludge by 
gravity belt thickeners, dewatering plant by belt filter press sludge 
conditioning plant (lime treatment).  

 
Iernut WWTP 
Take Over • November 2015; 
Flow rate: • 1,163 m3/day; 
Treatment capacity • 6,000 PE; 
Beneficiary/Operator: • AQUASERV S.A. – Târgu Mureș 
Objective: • Design & Built Project: "greenfield" construction of a wastewater 

treatment plant for advanced treatment (nitrification-denitrification 
18 

 
 

 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 
and phosphorous removal).  

Treatment 
description:                 

• Wastewater and sludge treatment lines, under SBR technology: 
 
Wastewater treatment line: pre-treatment (coarse screens, pumping 
station, compact unit for fine screening and grit & grease removal 
tanks), equalization tank & pumping station, biological tanks with 
nitrification-denitrification and phosphorous removal (SBR 
technologie), pumping station for treated effluent.  
Sludge treatment line: Excess sludge static thickening, sludge 
dewatering (by plate pressure filters). 

 
Ongoing projects: 

• Baia Mare WWTP (163,300 PE)  - to be completed October 2016; 
• Caransebeș WWTP (29,700 PE) - to be completed June 2016. 

 
For the above mentioned projects, the treatment process performance was set in accordance with 
the applicable Romanian and EU Norms imposed by law for the discharge of treated effluent into 
sensitive water bodies. 
 
Regarding the sludge treatment steps, within the last 18 years several classical solutions were 
requested by Beneficiaries on the Romanian market, such as:  

• Sludge thickening: 
o Gravity thickener (appropriate for primary sludge) – Buzău, Râmnicu Sărat, 

Fălticeni Projects; 
o Mechanical belt thickener (for biological sludge) – Buzău, Râmnicu Sărat,  

Fălticeni, Țăndărei, Caransebeș Projects; 
• Sludge stabilization - Biogas valorization: 

o Anaerobic mesophilic digestion – Buzău, Râmnicu Sărat,  Fălticeni Projects; 
• Sludge dewatering: 

o Belt filter press – Țăndărei; 
o Centrifuge decanters – Buzău, Râmnicu Sărat, Caransebeș Projects; 
o Plate filter press – Luduș, Iernut, Fălticeni Projects. 

 
Also, under the concept of sustainable development and environmental protection, VWS Romania 
has integrated several advanced solutions. 
 
For example - a successful solution implemented in local Projects is the regulating system of the 
air injection into the biological basins of the wastewater plants, based on the continuous monitoring 
of the ammonium and nitrates concentrations in the aeration basin. Thus, the efficiency of the 
oxygen transfer is increased by maintaining the oxygen concentration at a minimum level in the 
aeration basins through the permanent injection of an oxygen dose adapted to the momentary 
demand of biomass.  
 
The advantages given by this control system mainly referring to the optimization of OPEX by 
reducing energy costs for the treatment (the electricity consumption of blowers is decreased up to 

19 
 

 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 
15%) and also to a better control of the effluent parameters at the outlet of the plant.  
 
The success of the proposed concept for this control system based on advanced automation is 
confirmed by the certified practice within the Group, in Romania as well as in France.  
 
Also, the global process automation enables the Beneficiary to manage the station with a minimum 
number of staff, even at the time of the takeover of the plant.  
 
Considering the expected future development of the Romanian water-wastewater infrastructure, 
implementation of advanced solution for sludge treatment will be necessary. 
 
In order to respond to the complex issues regarding the sludge management and to give the right 
answer, SADE Group, by its local subsidiary VWS Romania, is ready to propose to their Clients 
new advanced treatment  technologies for sludge process and sludge management as well. 
 
4. BIBLIOGRAPHY 

1. VWS – http://technomaps.veoliawatertechnologies.com/exelys/en/; 
2. VWS – ExelysTM Brochure - Continuous Thermal Hydrolysis, Veolia Water Solutions and 
Technologies; 
3. VWS – Thermal Hydrolysis Processes, Veolia Water Solutions and Technologies; 
4. VWS – http://technomaps.veoliawatertechnologies.com/bioco/en/; 
5. VWS – BioconTM Brochure, Veolia Water Solutions and Technologies; 
6. VWS – http://technomaps.veoliawatertechnologies.com/soliamix/en/; 
7. VWS –SoliaTM Mix Brochure, Veolia Water Solutions and Technologies; 
8. VWS – http://technomaps.veoliawatertechnologies.com/pyrofluid/en/; 
9. VWS –PyrofluidTM Brochure, Veolia Water Solutions and Technologies. 
 
 
 
 
 

20 
 

 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S L U D G E  M A N A G E M E N T  2 0 1 6  

 

Municipal Sludge Treatment Technologies Achievements And 
Perspectives 
 

Constantin Damian* and Ioana Bercu* 
 
* SC KEMATRONIC SRL, Minerilor 16, Baia Mare, Romania 
(E-mail: kematronic@yahoo.com) 
 
Abstract 
In recent years, the need to achieve a sustainable sludge treatment and  management strategy has become 
more and more important , due to the restriction  (in some cases legal banning), of final disposal options. 
This paper  presents a few effective and  innovative technologies that can minimise the amount of sludge 
produced by the WWTP.  Romanian WWTPs are used as study cases. 
The paper is divided into 2 parts: accomplishments and perspectives (strategies) in sludge treatment. 
 
Keywords  
Wastewater sludge, sludge reduction, disintegration. 

 

1. INTRODUCTION 

In recent years, the need to achieve a sustainable strategy for management of sludge produced by 
wastewater treatment has become increasingly important due to the restriction final disposal 
options (in some cases legal prohibition). 
 
This paper presents a few efficient and innovative technologies that can minimize the amount of 
sludge produced by sewage treatment plants.  Romanian WWTPs are used as case studies. 
 
This paper is divided into two parts: achievements and proposals for medium-term strategy in 
sludge treatment. 
 

2. ACHIEVEMENTS 

The new wastewater treatment plant at Targu Secuiesc  (24 700 PE, 210 m3 / day - aveage size 
WWTP, figure 1), recently commissioned, uses a series of cutting-edge technologies aiming to 
minimize the final amount of sludge produced: 
 

a.  Advanced mechanical treatment 